

## **PAB Materials Test System**

<b>Date of Receipt</b>	5/15/2013, logBook entry # 3579
<b>Sample Name/Description</b>	Cable RG58U
	Coaxial cable, Allied Wire&Cable, part # 4580B
	Conductor AWG 20/ Solid BC RG-58/U
	Jacket material is FEP, wall 0.015"
<b>Picture Location:</b>	data base
<b>Weight:</b>	193.9 g
<b>Dimensions/Area:</b>	overall O.D. 0.161", length - aproximately 200 inches (in roll)
<b>Source:</b>	Tepei Katori
<b>Preparation:</b>	Dry clean
<b>Zero Test</b>	4/12/2013
<b>Lifetime:</b>	2 ms
<b>Time in the airlock(hrs)</b>	
<b>Purge:</b>	27 hours
<b>Vacuum:</b>	x
<b>Room Temperature</b>	
<b>Start Time/Date, End Time/Date :</b>	4/22/2013 3:35 PM, 4/25/2013 11:30 am
<b>PrM run # :</b>	17133
<b>Condenser state:</b>	on
<b>Filter state:</b>	off
<b>O2 reading:</b>	x
<b>H2O reading:</b>	35-20 ppb
<b>Lifetime:</b>	2 ms
<b>Results/comments</b>	